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RiERA  IRIITEGEREA R A7
Applicant SHENZHEN RUNLITE TECHNOLOGY CO.,LTD
Moo Bk TRIRYIT FE L XL b A TE TR SR AR XS DY Tk XA LS
Address BUILDING A15, TANTOU THE 4TH INDUSTRIAL ESTATE, SONGGANG TOWN,
BAOAN DISTRICT, SHENZHEN, CHINA
AT PR 4 Bt 45 B e B R BE IR A
The following sample(s) and sample information was/were submitted and identified by/on the behalf
of the client
=R INEXTLED
Sample Name Flash Light LED
P EMC2016
Part No. EMC2016
E9a YN IRE R PR A 7
Buyer Shenzhen Runlite Technology Co.,Ltd
VA YNGR A PR A 7
Supplier Shenzhen Runlite Technology Co.,Ltd
A VR 2018.02.09
Sample Received Date Feb. 9, 2018
EREEoRIUNSE ! 2018.02.09-2018.02.24
Testing Period Feb. 9, 2018 to Feb. 24,2018
A E SR WRAEZE P ESR, XS iR ke 4G (Pb), 4% (Cd), 7k (He), 7S
B (Cr(VI)), ZIRELIK (PBBs), % 7%k (PBDEs), — F T (DBP,
BBP, DEHP, DIBP) ATl
Test Requested As specified by client, to test Lead(Pb), Cadmium(Cd), Mercury(Hg), Hexavalent
Chromium(Cr(VI)), Polybrominated Biphenyls(PBBs), Polybrominated Diphenyl
Ethers (PBDEs), Phthalates (DBP, BBP, DEHP, DIBP) in the submitted sample(s).
AL 4 5 AR 25 2R [FE I

Test Method/Test Result(s) Please refer to the following page(s).

I # B PE = v =% I
[ Reviewed by
%-r g% FA H He 2018.02.24
Date
ﬁ -

No. R169569272

FMETZEFHTHIEF W= 4 SEMREMIHE
CTI Building, Ne. 4, Liuxian 3rd road, Xin’an Street, Bao®an District, Shenzhen, P. F. China

4238 Technical Manager

FRinARAE
2l Group Co.Ltd.
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Z518 Conclusion

W-AFES Tested Sample IEFR4 According to directive 75 Result
BT f Rk HIROHS §5 4-2011/65/EU J A& 1T 45 e
Submitted Sample 4 (EU) 2015/863
RoHS Directive 2011/65/EU with amendment Pass
(EU) 2015/863

sk st sk sk sk s sk sk s sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk skosk sk s sk sk s sk sk s skosie s sk sk sk sk sk sk sk s sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk skoskosksk sk ok

T 2R A I 25 59 2 BR BERoHS 4R 4-2011/65/EU S HAZ T #6 4 (EU)  2015/863 FER ) BRAH -
Pass means that the results shown on the report comply with the limits set by RoHS Directive 2011/65/EU with
amendment (EU) 2015/863.



CTi

WERS  A2180016885101013E

RlUE e

Test Report

F3 W JE8

Report No. A2180016885101013E Page 3 of 8
ﬁﬁlﬂ'ﬁi?ﬁ Test Method
MR NE s
MR 5 WRT7i% ﬁjfsﬁff
Test Item(s) Test Method Equipment(s)
B IEC 62321-5:2013 ICP-OES
Lead(Pb)
i IEC 62321-5:2013 ICP-OES
Cadmium(Cd)
&K 1IEC 62321-4:2013 ICP-OES
Mercury(Hg)
N IEC 62321-7-2:2017H1/8{IEC

Hexavalent Chromium(Cr(VI))

62321-5:2013 PR LS & &
1IEC 62321-7-2:2017 and/or determination of
Total Chromium by IEC 62321-5:2013

UV-Vis/ICP-OES

Phthalates (DBP, BBP, DEHP, DIBP)

R IEC 62321-6:2015 GC-MS
Polybrominated Biphenyls(PBBs)
Z IR IEC 62321-6:2015 GC-MS
Polybrominated Diphenyl Ethers (PBDEs)
A2 — S
<RI IEC 62321-8:2017 GC-MS

]
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FEI L5 R Test Result(s)

Aﬂﬂ‘ﬁﬁﬁ H Tested Item(s) ?S% Result ji{ffﬁlf R ]Ixfmﬁit
Y Lead(Pb) N.D. 2 mg/kg 1000 mg/kg
% Cadmium(Cd) N.D. 2 mg/kg 100 mg/kg
7K Mercury(Hg) N.D. 2 mg/kg 1000 mg/kg
N ES Hexavalent Chromium(Cr(VI)) N.D. 8 mg/kg 1000 mg/kg
dﬂﬂiﬁﬁ H Tested Item(s) %% Result ﬁ{f/zﬁf R ]Ii?mﬁit
ZIRELZ Polybrominated Biphenyls(PBBs)

—JREXZR Monobromobiphenyl N.D. 5 mg/kg

TRBEZ Dibromobiphenyl N.D. 5 mg/kg

“RELIR Tribromobiphenyl N.D. 5 mg/kg

VUYREXZ Tetrabromobiphenyl N.D. 5 mg/kg

FLIREER Pentabromobiphenyl N.D. 5 mg/kg 1000 mg/kg
FNIREXTR. Hexabromobiphenyl N.D. 5 mg/kg

L RBEZE Heptabromobiphenyl N.D. 5 mg/kg

J\IREXZR Octabromobiphenyl N.D. 5 mg/kg

JUIRBER Nonabromobiphenyl N.D. 5 mg/kg

+IREXZK Decabromobiphenyl N.D. 5 mg/kg

dﬂﬂ\ﬁﬁﬁ H Tested Item(s) ?p'i & Result jj/fﬁf? FR Ilzifjit

Z IR — KB Polybrominated Diphenyl Ethers (PBDEs)

— R KM Monobromodiphenyl ether N.D. 5 mg/kg

TR TIKWE Dibromodiphenyl ether N.D. 5 mg/kg

R TREE Tribromodiphenyl ether N.D. 5 mg/kg

VUYR — KMk Tetrabromodiphenyl ether N.D. 5 mg/kg

TR —KME Pentabromodiphenyl ether N.D. 5 mg/kg 1000 mg/kg
INVRZORTE Hexabromodiphenyl ether N.D. 5 mg/kg

LR — Kl Heptabromodiphenyl ether N.D. 5 mg/kg

J\IR KM Octabromodiphenyl ether N.D. 5 mg/kg

JUR K Nonabromodiphenyl ether N.D. 5 mg/kg

+ R R Decabromodiphenyl ether N.D. 5 mg/kg

R 7
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FEP L5 5 Test Result(s)

MR H Tested Item(s) 5L Result ﬁﬁiii& PR Eﬁ
43 _FFREE Phthalates (DBP, BBP, DEHP, DIBP)

/Q\‘\Bj‘i: EFI ES?:TEE Dibutyl N.D. 50 mg/kg 1000 mg/kg
phthalate(DBP)

CAS#:84-74-2

ARR T HER T 2N HENE Butyl benzyl ND. 50 mg/ke 1000 mg/ke
phthalate(BBP)

CAS#:85-68-7

ARIR —HIR — (2-4.3) EfiE Di- N.D. 50 mg/kg 1000 mg/kg

(2-ethylhexyl) phthalate(DEHP)
CAS#:117-81-7

LK —HR 5% TlE Diisobutyl N.D. 50 mg/kg 1000 mg/kg
phthalate(DIBP)
CAS#:84-69-5
N

WIGRE B /AR SMD LED (I '2
Tested Sample/Part Description SMD LED (Tested as a whole) v
Y TR, 8, RZEMDEEER.

-HRBAITR, FRTEE—PRS, FREBERIE, RS RAERBENNR <

B P — R — R R . §

ND. = ARt MR ) g

-mg/kg =ppm= H I3 —
-1000 mg/kg = 0.1%

Remark: -The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.
-The sample(s) was tested as a whole, because it's impossible to disassemble or
separate it by current equipment and technology. The result(s) shown on this report
may be different from the content of any homogeneous material.

-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million
-1000 mg/kg = 0.1%
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KEMFEFE Test Process

1. #i(Pb), #(Cd), #&(Cr)
Lead(Pb), Cadmium(Cd), Chromium(Cr)

ﬂ‘:ﬁ o ERREAN ) ho A RS :r; THER O
Weigh s_arnple and placeit | Add digestion reagent Dgest the sarmple
ina wessel
= R =N = -
HIFEREE | FEE
Dt & shing Fesdue
Alkali Fusion/ it
Eﬁlgf*-EES FEEF TR Aocid Dissohation Filtration
Analyzed by [ Makeup vith
ICP-OFS deionized water —
T
Solution
2. R(Hg)

Mercury(Hg)

FrEf AL T R HRBE E Ea™ o he] TR HABRP R R GD
Weigh sample and placeitina —| Add digestion reagent ::> Drigest sarrple in fri o owwase
1o crowasye di gestl on wessel digestion owven

R AR AT -
T AL li: Resic;le
Alkali Fusion/ ot
,EHICF—OES e Acid Dissolution Filtration
A | MMake up with

Analyzed by dei nized water

ICP-OE S -

Solution
3. AN (Cr (VD)
Hexavalent Chromium(Cr(VI))
= [m) e Y A
P EERTEEN L | mAcERERA L MR
e1gh sam ple anlp arel “ladd digestion reagent * Dige st the sample
113 Vesse

1l

e e ¥ E dkpHIE -

o | o P . " A, il
Addtest solution f— Adjustthe pH.VEIUE [ ool and filter
ofthe solution

1l
A S HpH AEETAED .
Adjustthe pH value — IMake up with " ﬂni}gz di;fﬁﬁ‘ifis

of the solution det onized water

N L iYW\ XN/
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4. BIELE (PBBs), IR ZREK (PBDEs)
Polybrominated Biphenyls(PBBs), Polybrominated Diphenyl Ethers (PBDEs)

HEERTEER AEMENER TR
Weigh sampleandplace —3 Extracted with —
itinna thimhle organic solvent Concentrate the extract
FHCC-MSS# AEEHTE EEFEINEHEEERA
K IMakeup with v'—  Transferthe extractintoa
Analyzed by GC-IIS organic solwvent volumetric flaslk

5. 4fZ — WSS (DBP, BBP, DEHP, DIBP)
Phthalates (DBP, BBP, DEHP, DIBP)

FFrEESTEEX AAEMENER MR R EN R
Weigh sampleandplace —3 Extracted with —
it ina thimhle organic solvent Concentrate the extract
AGC-1M55 AaifaiEs EREEIEHRESERMN
— Malkeup with v'—  Transferthe extractintoa
Analyzed by GC-IS organic solwvent volumetric flask

NN VWY S
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Photo(s) of the sample(s)
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*** End of report ***

75 HH Statement::
Lo AR ot N B B SR i T g 5 O K
This report is considered invalidated without approval signature, special seal and the seal on the perforation;
2. AR BERE B B HIEE AL, FRIEE N RS DT, CTURAZ SE L S
The sample(s) and sample information was/were provided by the client who should be responsible for the

autenticity which CTI hasn’t verified,

ARAR A AR I 5 SR AR B MAE i 1515

3.
The result(s) shown in this report refer(s) only to the sample(s) tested,

REACTITHIFE, AFHo ZHIARSE;

4.
Without written approval of CTI, this report can’t be reproduced except in full;
5. ARSI RIS N R SR OCNER R, BL SO HES
In case of any discrepancy between the English version and Chinese version of the testing reports (if

genrated), the Chinese version shall prevail.
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